NEWAGE

Pro Series

4x8ft Wall Mounted Shelf

Warning: Excessive weight
hazard!

Use two or more people to move, assemble, or install
Wall Mounted Shelf to avoid back or other injury. Do
not leave children unattended near Wall Mounted
Shelf. High risk of items falling if Wall Mounted

Shelf is installed incorrectly: must be securely
installed to avoid serious injury. For assistance, call

1.877.306.8930; e-mail at mfo@newageproducts.
com.

ATTENTION.

Is your Wall Mounted Shelf damaged?
Need help or spare parts?
For fastest service, contact NewAge Products at

1-877-306-8930; or support@newageproducts.com.
Do not return to the retailer.




'INDEX

Product Overview:
Safety Warning - 3

Tools Needed - 5
Included Quantities - 6
Spare Parts - 7

Weight Capacity - 8
Installation Overview - 9

Installation Overview:
Installation Options - 10

Wall Configuration: Installation Location - 11

Ceiling Configuration: Installation Location - 12

Installing Wall Brackets & Back Beam - 13, 14

Wall Configuration: Installing Pad Eye Plate - 15
Perimeter Beam & Cable Assembly-16

Ceiling Configuration: Installing Pad Eye Plate - 17
Perimeter Beam & Cable Assembly - 18

Cable Assembly - 19
Cross Support Assembly - 21
Grid Supports & Wire Grids - 21, 22

Installation Tips

Irregular Joist Spacing - 23

Fastening to Engineered Joists - 26

Connecting Wall Mounted Shelf Horizontally - 27
Connecting Wall Mounted Shelf Vertically - 28
Connecting Corner Wall Mounted Shelf - 29,30




SAFETY WARNING \
PLEASE READ THIS FIRST

1. All Wall Mounted Shelf units have a rated load capacity of 600 pounds, evenly distributed,
using 3”lag bolts anchored into solid wood studs or 3” concrete anchors into solid concrete
supports capable of supporting such a load.

2. Each Wall Mounted Shelf utility hook can hold a maximum of 50lbs. Weight of utility hook
storage must be included in the maximum load of 600Ibs for the overhead rack.

3. Do not load more than 600lbs onto a Wall Mounted Shelf. Live loads (people,pets, etc.)
may weigh less than the rated weight capacity, however will exert force on the rack beyond
it's rated capacity. As such, do not stand, jump or hang from your Wall Mounted Shelf.

4. Wall Mounted Shelf units must be installed into structurally sound overhead/wall joists or
supports. NewAge Products Inc. make no claim to the capacity or strength of the structure

to which the units are mounted.

5. NewAge Products Inc. cannot be held liable for structure failure, or damage or injury
resulting from structural failure.

6. Always inspect the structure of the ceiling and wall to ensure there are suitable supports.

7.The Wall Mounted Shelf is designed for installation into wooden joists/studs and solid
concrete. Do not attempt mounting to steel beams.

8. Ensure all weight is distributed evenly on the rack. Place heavier objects near the
perimeter frame and cross supports with lighter objects in the center.

9. Do not jump or climb on your Wall Mounted Shelf.
10. Do not lean a ladder against the Wall Mounted Shelf.

11. Routinely inspect your system to ensure all components are fastened correctly




NEWAGE PRODUCTS INC. WALL MOUNTED
SHELF MANUFACTURER WARRANTY

PROOF OF PURCHASE IS REQUIRED « Name, address and telephone number

TO OBTAIN WARRANTY SERVICE. « Product Name / SKU Number

Please have the following information available A clear, detailed description of the problem
when you call our customer service team: « Proof of purchase including order number

Register your NewAge Products purchase online for quicker
customer assistance and access to exclusive benefits

z[m]

Visit www.newageproducts.com/register/

Warranty Claim

For warranty service please contact NewAge Products at

1-877-306-8930; or support@newageproducts.com T

Please review all warranty details below, prior to
contacting NewAge Products for a claim Scan this QR code with the camera
g 9 ’ on your mobile device to visit the

Scan the QR code on the right to access our support page or NewAge Products Support Hub
visit www.newageproducts.com/contact-us/ www.newageproducts.com/support-hub/

LIFETIME LIMITED WARRANTY

WHAT IS COVERED

When this product is installed, operated and maintained according to the instructions attached to or furnished with the product, NewAge Products
Inc. will replace the defective product or parts if the part fails as a result of defective materials or workmanship for the warranty duration from the
purchase date of the product.

WHAT IS NOT COVERED

Service calls to correct the installation of any NewAge products or to instruct you how to use or install them.

Damage resulting from products caused by accident, misuse, abuse, fire, flood, improper installation, acts of God, neglect, modification or
mishandling.

Products damaged by improperly loading beyond the specified maximum weight capacity outlined in the instructions provided with the
product.

Repairs or replacement when your product is used in other than normal, residential use, such as a commercial environment, or handled in
anyway inconsistent with the installation instructions included with the product.

Cosmetic damage, including scratches, dings, dents or cracks in paint that do not affect the structural or functional capability of the product.
Surfaces damaged due to improper use of chemicals, and detergents.

Replacement parts for NewAge products outside Canada and the United States.

Loss due to theft.

Damage resulting from use of the product contrary and not in accordance to the instruction manual.

Any labor costs during the warranty period.

N~

w

»

300 ~Nou

DISCLAIMER OF IMPLIED WARRANTIES
IMPLIED WARRANTIES, INCLUDING TO THE EXTENT APPLICABLE WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE,
ARE EXCLUDED TO THE EXTENT LEGALLY PERMISSIBLE. ANY IMPLIED WARRANTIES THAT MAY BE IMPOSED BY LAW ARE LIMITED TO ONE YEAR, OR
THE SHORTEST PERIOD ALLOWED BY LAW. THIS WARRANTY IS LIMITED TO THE ORIGINAL BUYER. Some states and provinces do not allow limitations
on the duration of implied warranties of merchantability or fitness, so this limitation may not apply to you. This warranty gives you specific legal rights, and
you also may have other rights that vary from state to state or province to province.

LIMITATION OF REMEDIES; EXCLUSION OF INCIDENTAL AND CONSEQUENTIAL DAMAGES
YOUR SOLE AND EXCLUSIVE REMEDY UNDER THIS LIMITED WARRANTY SHALL BE PRODUCT REPAIR OR REPLACEMENT AT OUR DISCRETION AS
PROVIDED HEREIN. NEWAGE SHALL NOT BE LIABLE FOR INCIDENTAL OR CONSEQUENTIAL DAMAGES. Some states and provinces do not allow the
exclusion or limitation of incidental or consequential damages, so these limitations and exclusions may not apply to you. This warranty gives you specific
legal rights, and you also may have other rights that vary from state to state or province to province.



Unpacking

- Begin by placing the package on a covered flat surface.

« Remove all cardboard, packaging material and clear plastic bags.

- Dispose / recycle all packaging materials.

- Verify all the contents in the box and gather the required tools. See “Tools Needed”, and

“Included Quantities” list.

Tools Needed

— @=0 G

Rubber Mallet Magnetic Leveler Stud Finder Tape Measure
\ 7/16" & 1/2"
Pencil Safety Glasses socket

1 x Hammer Drill

SANSANST
1 x 3/8”"Masonry Bit

\Q

3/16" Drill Bit 7/16" & 1/2"
Socket Wrench Cordless Power Drill Ladder

[optional for masonry]




Included Quantities

4x8ft Pro Series Wall Mounted Shelf

QTY.

ON[ON || NN AN O N [N N[N o N[NNI
= .
5| | &
= 8|, |s<
3l |2 £|2l85
z o -—
o |2 x| ol gl o3| ¢
~ x Ol | = o Ol o o |96
= ol | |52 > > c|lc ¢ Sls
o @) Olal|c|lo @ 915
= |E|2|<|Z|§lelo o|lo|slo 5| 892
o |&lZ|3|sl 8als TBTCkDmWQM
[} v N | Ke} c|lo|lo cOl|lzls|3
210|Y el a € S|1219) vl a|ola
Ll Y o= <O o|X|X|Cc|S 2 o
[a) S| 3| &l 2 JCCUkWueF.me
X Dol oc|— =g =) 0 N c|o| 2
SlQl7|Z|alsle|o L|alalyl s Sl0ls 9]
Qn/__ézoOmebnn.mumd,oxn
I¥| == ol=12(9] 81515(38° 8l 8|=|¥| 8
.I.|55€4ACC.I.IQ Ola|lw|[=]0
o
BS
=
<
N olo|o|— NEIBAR
||| N N|N|N
. SEEEEEER
o) <<l < <<« < |-
c Sl=|9 g 2| g3y S |5
I e B B I R B 7
M M4444444AqM111
= QOQQMDDODODDnMMOOO
R MNEEEEEEEEEREENE
818882 zlz|d | xz| = |28|8|a
SEEEEEEEREEEEEREEEE
o|o|o|le l=lk=it=]
I|I| |2 2| T|T|T
VI. N | — [N
.@ —| === =N =] D] e | || o| T |~[vfen
=
[}
& = £
[e) -
ko] A o]
o o 5 8
.m%% || 9 =5 >
Slals ~|x| © Of= 1%}
o|¥|7 |l O|O| E 0| |
z D =1 Ol12[ 0| o|+=|2|2lL|=| Y
e} Hn_m%__ BBChW.@SWGO
o =
= Olc|<lele ool c|8§ G@pdC
= |3|5|c|5|5| ||l 22| |G B| S 0L
o Shheemgm& oD S| alo
Q OlO|O|m|m| O S0 .;@C.mbSOO
4 S0l ol Q2L |<(T|21<|O
W o|lu|Olo|lo|m|lT| | X|= 2 8lo
[N D23 pl i ko] e} v o Bl IE < =t S I oA RS g PSS PR
c|la|o SIYE[Z|0|2| 2|0
ols|5|2|2| ||| 4 | 5|« = =|=2
ol el el =l el o o] IS NG ENG ING Il P S o e )
uHFFA.A.nDBF.l.l.lA.A.A.A.PDu
R
<
~|N|mls|njo|~N o|a|2(z|d 0T |0
x| x<|x|x|x|x|> x| x| =<|x|x
0] ol kol ol kallalio ol kel iolko
R FEEEEEEE 2121212122
=) X< << L] <)< <) << <<
= Tl= || oS |v]|9IN] === |9 xS~
—|lo|o|o|o|oo|o|QRIR R DO =|=|=|=
= Qle|e|e|e|e|e|e| « | «| «<|2|2|e|e|e|a
G =|=|=|=|=|=|=| = —|=|=|=|=|=
o MOOOOOOOO@%OOOOOO
SIZI2I2(2(2(12121818(8|2(2(2(2(2|S
R EEEEEEEEEEEEE
5 S|o|S
WWWWWWWWHHHWWWWWW

22

11




Spare Parts

SKU 40480
Part # :WSH-01.014A-01

Cable Assembly

* 4ft Cable Assembly
4mm cable
Turnbuckle
C-Shaped Clamp
Capel

¢ Quick Link Connector

SKU 40482
Part # : WSH-01.015A-01

Pad Eye Plates

SKU 40484
Part # : WSH-01.006A-01-BS
Black - Back Hanging Brackets

SKU 40485
Part # : WSH-01.006A-01-WH
White- Back Hanging Brackets

=

Flat Washer Acorn Nut

Carriage Bolt

(1/4" dia x 3/4") (174" (1/4"
Hex Bolt Lock Nut ‘
(5/16” dia x 1.25") (5/16") Flat Washer
(1/4" dia x 0.75") (1/4") (5/16")

G (J) )

Lag Screw (1/4” dia x 3") Concrete Anchor

. (M6 x 3”)

PuIIey Pulley Cable Cap

SKU 40483
Hardware Box

« 1/4-20 x 0.625in Carriage Bolt
* 1/4in Flat Washer
*1/4-20 Acorn Nut
*1/4-20 x 0.75in Hex Bolt
¢ 1/4-20 Lock Nut
*5/16-18x1.25in Hex Bolt
*5/16-18 Lock Nut
*5/16in Flat Washer

*1/4 x3in Lag Screw

* Concrete Anchors
*Pulley

*Pulley Cable Cap




Weight Capacity
%@ : 300 1Ibs.
3 A
600 Ibs. 3001bs.
[T+ = i
Single Wall Mounted Shelf Two Linked Wall
Mounted Shelves
Installed Vertically
450 Ibs. 450 bs.
=t 1 ; it 1

Two Linked Wall Mounted Shelves Installed Horizontally

] ) y

400 Ibs.

I I
T

400 bs.

I I
T

400 Ibs.

Three Linked Wall Mounted Shelves Installed Horizontally

3001bs.
S

300 Ibs.

300 Ibs.

I I

300 Ibs.
— 2

-+

Four Linked Wall Mounted Shelves Installed Vertically & Horizontally

Safety Warning: All Wall Mounted Shelf units have a rated load capacity of 600 pounds,
evenly distributed, using 3” Lag Screws anchored into solid wood studs or concrete
supports capable of supporting such a load.

Ensure all weight is distributed evenly on the rack. Place heavier objects near the
perimeter frame and cross supports with lighter objects in the center.




Wall Mounted Shelf Installation Overview

Plan your Wall Mounted Shelf
installation location, determine
orientation and verify spacing of studs.
(Page 11-12)

Determine your preferred configuration
before beginning assembly. (Page 10)

- Wall brackets must be fully
secured to studs using 1 lag bolt
each or to concrete wall using 1
concrete anchor.

« Read through the entire
instruction manual first before
beginning installation.

Install wall brackets & back perimeter
beams onto the wall at a determined Install the Pad Eye Plate and Side Beams
height. (Page 13-14) with Cable Assemblies. (Page 15-19)

Install the front perimeter beams and Place the grid supports followed by the

angled cross supports. (Page 20-21) steel grids to complete the Wall Mounted
Shelf installation. (Page 21-22)

Note:
If installing the Wall Mounted Shelf cables to the wall, start on page 11. If installing the Wall Mounted Shelf
cables to the ceiling, start on page 12.




Installation options for Wall Mounted Shelf

Important information: Please read
entire manual before beginning
installation.

+ Layouts shown are examples only.

« Do not exceed total weight capacity of
Wall Mounted Shelf.

« Plan layout and measure space for
clearance and stud spacing before
installing.

« Ensure wall mounted shelf is securely
installed to suitable structure.

Option B.

Single Wall Mounted Shelf attached to
ceiling. Distance from Ceiling is adjustable
from 18in to 57in.

(Start on page 12, Option B)

Option A.
Single Wall Mounted Shelf attached to wall.
(Start on page 11, Option A)

r

T

Option D.
Connecting Wall Mounted Shelves Vertically
(Page 28)

10

Option C.
Connecting Wall Mounted Shelves
Horizontally. (Page 27)

Option E.
Corner Wall Mounted Shelf
(Page 29)




Plan the Installation Location
Option A: Installing Wall Mounted Shelf To the Wall

@ Once it is determined that your Wall Mounted Shelf will be installed to the wall, verify
there is sufficient clearance. Mark the desired position of the bottom of the Wall Mounted
Shelf with a horizontal level line across the wall.

Side View
Note:

¢ Wall mounted configurations require
greater than 35” between the ceiling and
the bottom of the Wall Mounted Shelf.

Wall Mounted:
35”

ﬂlg 0620000000000000000000000000000040000000000 J}

b

@ Using a stud finder, locate and mark the center position of the studs on the wall. Check
the spacing of your wall studs and ensure they fit the size of your install.

Note:

If the spacing of your
studs do not align with
the install locations,
please refer to installing
a Wall Brace on page 26

Note:

Wall Mounting Brackets
should be placed 48in
apart center to center.

Note:
Skip to page 13 to continue wall Installation.

11




Plan Installation Location

Option B: Installing Wall Mounted Shelf To the Ceiling

Once it is determined that your Wall Mounted Shelf will be installed to the ceiling, verify
there is sufficient clearance. Mark the desired position of the bottom of the Wall Mounted

Shelf with a horizontal level line across the wall.

Note:
® Ceiling mounted configurations can range
from 18-57" (Adjustable in 1” increments)
e The center of the Pad Eye plates mounted
to the ceiling should be 46" from the back
wall.

Ceiling Mounted:

(Adjustable in 1"

Side View

@ Using a stud finder, locate and mark the studs on the wall. Check the spacing of your
ceiling joists and ensure they fit the size of your install.

Note:

If the construction

of your ceiling is
using engineered
joists, please refer

to “Fastening to
Engineered Joists” on
page 26.

If the spacing of your
studs do not align with
the install locations,
please refer to installing
a Wall Brace on page 26

Note:

Wall Mounting Brackets
should be placed 48in
apart center to center.

Note:
Continue to page 13 for remaining ceiling installation.

12




Installing Wall Brackets & Back Beam

Start installation with the middle Drill a pilot hole using a 3/16" drill bit.
hanging bracket. Note: Pilot hole must bore into 3 inches
Align the bottom of the Wall Mounting of solid wood for lag screw to be fully
Bracket (#6) with the bottom level line and secured.

the center of the wall stud with the center
of the horizontal slot in the mounting
bracket (mark the hole to be drilled)

90 8ft Wide Wall Mounted Shelf: Insert two carriage bolts (#8) into the middle wall
mounting bracket. Secure wall mounting bracket to stud using one 3in Lag Screw (#24),
one 1/4” washer (#9) and 7/16" socket. Note: If connecting 2 or more Wall Mounted
Shelves horizontally, refer to pg 27 before installing bracket.

Warning:

Make sure the Lag Screws
are tight against the stud
but DO NOT over-tighten
the lag screws.

If lag screws are over-
tightened, the lag screw
could snap or the hole
may be stripped.

@ Masonry

+ Follow steps 1to 11.
«  Drill pilot holes through the marked locations with hammer drill & 3/8” masonry bit.
« Use Concrete Anchor for each pilot hole.




Mark next location for pilot hole using the wall mounting bracket (#6) and rear perimeter beam
(#5). Follow steps i throughiiii below.

Insert the Wall

Mounting Bracket and
Carriage Bolt onto the
Rear Perimeter Beam.

Mount the Rear
Perimeter Beam
onto the previously
installed Wall
Mounting Bracket.

@

Align the bracket with
the level line drawn
from step 2.

Mark the wall location to be drilled along the center of the stud (as shown above).
Note: If the spacing of your studs do not align with the install locations refer to installing wall brace

on Page.26
Note: Do not install nut onto carriage bolts until step 15.
Drill a 3/16” pilot hole & secure wall mounting bracket into stud using one 3” Lag Screw (#24)

one 1/4” washer (#9) and a 7/16" socket. Ensure Carriage Bolt (#8) is mounted before installing
bracket.

Repeat steps 6 & 7 for opposite side, or connecting multiple wall mounted shelves horizontally.
Bolt the center of the rear perimeter beams to the wall mounting bracket with two 1/4” washers
(#9) and two 1/4” acorn nuts (#10).

@ =
oo

Note:
To continue Wall Installation continue to page 15. To Continue Ceiling installation, skip to page 17.

I \

14



Installing Pad Eye Plate
Option A: Wall Configuration
Wall Mounting: Measure and mark 35" vertically from the bottom of the Wall Mounted bracket

(#6) to the top of the pad eye plate (#22) . Align the pad eye plate on the center of the stud and
the top of the eye plate below the level line and mark the wall for pilot holes.

[
Side View D Front View
€ !
n
Wall Mounted: 35
35"

o O
g0
|

@ Drill pilot holes into the solid wood @ Secure Pad Eye Plate (#22) to the
using a 3/16” drill bit. stud or joist using two 3” Lag Screws

(#24), and a 7/16"” socket.

Warning:

Must bore into

3 inches of solid
wood for lag screw
(#24) to be fully
secured.

15



Perimeter Beam & Cable Assembly
Option A: Wall Configuration

@ Attach cable eyelet to side beam (#3/#4) using 5/16” bolt (#19) , nut (#20) and fender washer (#23)

~

Wall Mounted Cable (
Assembly: S~

Insert a 5/16" Hex Bolt into
the 57th hole of the side
perimeter beam.

\ J

@ Insert a 5/16” Hex Bolt (#19) into the Front/First hole of the side perimeter beams. Slide Pully

cable cap (#15) onto the Hex Bolt and wrap the Cable Assembly around the pulley (#16). Slide
the Pulley Cable Cap onto the Hex Bolt and secure with a 5/16” lock nut (#20). Align tab on Pulley
Cable Cap with cutout in side frame.

56 50 26 2

O 0 00 o000 000O00D0DO0OO0O0D0ODO0OO0OO0O0O0DO0OO0OO0O0D0OO0OO0OO0OO0OO0OO0OO0OO0OOo0OOoO 0.0 J
44 38 32

Note:
To continue Wall Installation skip to page 19.

16



Installing Pad Eye Plate

Option B: Ceiling Configuration

Ceiling Mounting: Measure and mark 46” from the wall, in line with the wall mounting bracket
(#6) and center of the ceiling joist, this will be the closest eye plate hole (#22) to the wall. Align
the pad eye plate on the center of the ceiling joist and mark the ceiling for pilot holes.

Note:

If Ceiling Joists are not in the

Ceiling Mounted: required location, refer to

18-57" “Installing with Irregular Joist

(Adjustable in 1" Spacing” on Page 23.
increments)

@ Drill pilot holes into the solid wood @ Secure Pad Eye Plate (#22) to the
using a 3/16" drill bit. stud or joist using two 3” lag screws

(#24), and a 7/16" socket.

9____

Warning:

Must bore into

3 inches of solid
wood for lag screw
(#24) to be fully
secured.

17



Perimeter Beam & Cable Assembly
Option B: Ceiling Configuration

@ Attach cable eyelet to side beam (#3/#4) using 5/16" bolt (#19), nut (#20) and fender washer (#23)

Ceiling Mounted Cable ( )
Assembly: |'

Attach the Cable Eyelet
(#21) to the respective hole
according to the distance
measured from the ceiling
to the bottom of the Wall
Mounted Shelf.

Example shown 18" from
ceiling = 18th hole.

Insert a 5/16” Hex Bolt (#19) into the Front/First hole of the side perimeter beams. Slide Pully
cable cap (#15) onto the Hex Bolt and wrap the Cable Assembly around the pulley (#16). Slide
the Pulley Cable Cap onto the Hex Bolt and secure with a 5/16” lock nut (#20). Align tab on Pulley
Cable Cap with cutout in side frame.

©@|0 0O 0000 0000000000000 O0O0000000O0O0O00O0O0O0oO0
o} 36 R ad e £ z

Note:
To continue Ceiling installation continue to page 19.

18




Attach the Quick Link
Connector (#21) to the
Pad Eye Plate (#22).

Note:

Adjust Turnbuckle (A) of Cable
Assembly so threads are

even on both sides for easier
adjustment when mounting to
pad eye plate (B).

AN

Attach Side Beam( #3/#4) by guiding the mounting holes into the carriage bolt (#8) and shoulder
rivet on the wall bracket. Then bolt the side perimeter beam with a 1/4” washer (#9) and 1/4” acorn

nut (#10).

'(A) - Shoulder Rivet

s

Wall Mounted

Ceiling Mounted




17,

Bolt together the front perimeter beams (#1 / #2) with the front perimeter bracket (#7) with eight

by the horizontal Bolts (ii)

1/4" carriage bolts (#8) , washers (#9) and acorn nuts (#10). Begin with the vertical Bolts (i) followed

Note:
Ensure the acorn nuts are
on the outside of the front
perimeter assembly, as
shown.

Front

~

Guide the mounting holes of the front beam into the shoulder rivets on the side perimeter beam.
Use a rubber mallet to seat the rivets with the top of the keyholes.

-~

Interior View

= ya)

@ Repeat step 18 for the opposite side of the beam

Wall Mounted

Ceiling Mounted

20




4ft Cross Support Assembly

(i) Assemble the 4ft Cross Supports (#13) with one 1/4" hex bolt (#17) and 1/4” lock nut (#18). (ii)
Attach the assembled 4ft cross supports to the perimeter frame with four hex bolts (#17), eight
washers (#9), and four lock nuts (#18)

Grid Supports & Wire Grids Installation

(i) Begin at the side ends of the Wall Mounted Shelves and slide the 4ft Finishing Grid Section with
bent edges (#11) . The bent edges would slide below the installed Pulley & Cables. (ii) Place 4ft“U”
Shaped Grid Supports under wire grid (#14).




Moving inward, place remaining bottom “U” Shaped Grid Supports and Grid Sections
onto the Wall Shelf.

Once the “U” Shaped Grid Supports and Grid Sections have been installed, level
the Wall Shelf front to back by adjusting the turnbuckles accordingly.

Wall Mounted Ceiling Mounted

. J . J

Warning:

Periodically (at least quarterly) inspect your Wall Mounted Shelf unit to ensure brackets are
seated properly and bolts are firmly connected to the studs/joists. If the Wall Mounted Shelf
has begun unseating, uninstall the Wall Mounted Shelf and install proper ceiling/wall support.

22



Installation Tips
Installing with Irregular Joist Spacing

Pad eye plates can be positioned up to 6 inches side to side or 12 inches front to back to align with a

ceiling joist. If you are not installing the pad eye plates in the intended location, the height of the shelf

needs to be adjusted according to the values in the table on page 24.

SIDE VIEW

Height from
Ceiling

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

Hole Position

FRONT VIEW o
il

Determine the distance of your pad
eye plate from the intended original
ceiling location (A) and hole position

(B).

Look at your corresponding values
on page 24 (for A and B) to determine

your height from ceiling location (C).

23



Values found in table below are the distance between the bottom of your wall mounted shelf and the ceiling.
(C). Note: Pad eye plate can be positioned up to 6inches side to side or 12 inches front to back.

Distance from Original Celing Location (Inches) (A)
1 2 3 4 5 6 7 8 9 10 11 12

18] 18 177/8 17 3/4 17 1/2 17 1/4 17 16 5/8 16 1/8 155/8 15 14 1/4 13 3/8
19] 19 187/8 183/4 185/8 18 3/8 18 175/8 17 1/4 16 3/4 16 1/8 151/2 14 3/4
20| 20 197/8 19 3/4 195/8 19 3/8 191/8 18 3/4 18 3/8 17 7/8 17 3/8 16 3/4 16
21] 21 207/8 203/4 205/8 203/8 201/8 193/4 19 3/8 19 181/2 177/8 17 1/4
22| 22 217/8 | 213/4 | 215/8 | 213/8 | 211/8 | 207/8 | 201/2 | 201/8 | 195/8 | 19 18 1/2
23] 23 227/8 | 223/a4 | 225/8 | 221/2 | 221/4 | 217/8 | 215/8 | 211/8 | 203/4 | 201/4 | 195/8
24] 24 237/8 23 3/4 235/8 231/2 231/4 23 225/8 221/4 217/8 213/8 203/4
25| 25 247/8 247/8 245/8 241/2 241/4 24 235/8 23 3/8 227/8 221/2 217/8
26| 26 257/8 257/8 25 3/4 251/2 251/4 25 24 3/4 24 3/8 24 231/2 231/8
27| 27 267/8 267/8 26 3/4 261/2 26 3/8 261/8 253/4 251/2 251/8 245/8 241/8
28| 28 27 7/8 277/8 27 3/4 27 1/2 27 3/8 27 1/8 26 7/8 261/2 26 1/8 25 3/4 251/4
29] 29 287/8 287/8 28 3/4 285/8 28 3/8 281/8 277/8 275/8 27 1/4 267/8 26 3/8
30] 30 297/8 297/8 29 3/4 295/8 29 3/8 291/8 287/8 28 5/8 28 1/4 277/8 27 1/2
31] 31 307/8 307/8 303/4 305/8 303/8 301/4 30 295/8 29 3/8 29 285/8
32| 32 317/8 317/8 313/4 315/8 313/8 311/4 31 303/4 303/8 30 295/8
33] 33 33 327/8 323/4 325/8 321/2 321/4 32 313/4 311/2 311/8 303/4

_134] 34 34 337/8 333/4 335/8 331/2 331/4 33 323/4 321/2 321/8 313/4

% 35| 35 35 347/8 343/4 345/8 341/2 341/4 341/8 337/8 331/2 331/4 327/8

2 [36] 36 36 357/8 353/4 355/8 351/2 353/8 351/8 347/8 345/8 341/4 34

‘2 (37] 37 37 36 7/8 36 3/4 36 5/8 36 1/2 36 3/8 361/8 357/8 355/8 35 3/8 35

t 38] 38 38 377/8 37 3/4 375/8 371/2 37 3/8 371/8 36 7/8 36 5/8 36 3/8 36

;’ 39] 39 39 387/8 383/4 385/8 381/2 383/8 381/8 38 37 3/4 37 3/8 371/8
40] 40 40 397/8 393/4 395/8 391/2 39 3/8 391/4 39 38 3/4 381/2 381/8
41] 41 41 407/8 403/4 403/4 401/2 403/8 40 1/4 40 393/4 391/2 391/4
42] 42 42 417/8 413/4 413/4 415/8 413/8 41 1/4 41 403/4 401/2 401/4
43] 43 43 427/8 427/8 423/4 425/8 423/8 42 1/4 42 417/8 415/8 411/4
44] 44 44 437/8 437/8 43 3/4 435/8 431/2 431/4 431/8 427/8 425/8 42 3/8
45] 45 45 44 7/8 447/8 44 3/4 445/8 44 1/2 44 1/4 44 1/8 437/8 435/8 43 3/8
46| 46 46 457/8 457/8 45 3/4 455/8 451/2 45 1/4 451/8 447/8 445/8 44 3/8
a7) 47 47 467/8 467/8 46 3/4 46 5/8 46 1/2 46 3/8 46 1/8 457/8 45 3/4 451/2
48] 48 48 477/8 477/8 47 3/4 475/8 47 1/2 47 3/8 47 1/8 47 46 3/4 46 1/2
49] 49 49 48 7/8 48 7/8 48 3/4 485/8 48 1/2 48 3/8 48 1/8 48 47 3/4 47 1/2
50 50 50 497/8 497/8 49 3/4 495/8 491/2 49 3/8 491/8 49 48 3/4 48 1/2
51] 51 51 507/8 507/8 50 3/4 50 5/8 501/2 50 3/8 50 1/4 50 49 3/4 49 5/8
52] 52 52 517/8 517/8 513/4 515/8 511/2 513/8 511/4 51 507/8 505/8
53] 53 53 527/8 527/8 52 3/4 525/8 521/2 523/8 521/4 52 517/8 515/8
54| 54 54 537/8 537/8 53 3/4 535/8 531/2 53 3/8 531/4 531/8 527/8 525/8
55| 55 55 547/8 547/8 54 3/4 545/8 541/2 54 3/8 541/4 541/8 537/8 535/8
56| 56 56 557/8 557/8 55 3/4 555/8 551/2 55 3/8 551/4 551/8 547/8 54 3/4
57| 57 57 56 7/8 56 7/8 56 3/4 56 5/8 56 5/8 56 3/8 56 1/4 56 1/8 557/8 55 3/4

24



If the spacing of your ceiling joists do not match the desired size and direction of your Wall Mounted
Shelf installation you will need to install a joist in the correct position. Please consult your local
professional contractor for assistance installing a joist hanger.

Using suitable joist hangers, install two additional wooden ceiling joists in the desired location.
(ceiling joist, joist hanger and hardware not included)

25



If the spacing of your wall studs do not match
9 the desired size and direction of your Wall
Mounted Shelf installation, you will need to
install a horizontal support brace in the correct
position (minimum 2" x 8”).

Install an additional horizontal support )(
brace in the required locations for your wall gy
mounting depending on the Wall Mounted w
Shelf and orientation as determined on page
10 (ceiling joist and hardware not included) )
’ %\
o

Fastening to Engineered Joists

Warning:
Engineered ceiling joists are not suitable for directly fastening the ceiling mounting angles to.

If the construction of your ceiling is using engineered ceiling joists you must install an additional ceiling joist
(minimum 2" x 8") perpendicular between two of the engineered ceiling joists.

Install two additional wooden ceiling joists in the required locations for your ceiling mounting angles depending on
the Wall Mounted Shelf size and orientation as determined on page 10 (ceiling joist and hardware not included)

e N\

~

26



Connecting Wall Mounted Shelves Horizontally

Install first wall shelf according to Note: Before installing the Wall

option A (Wall Mounted) or B (Ceiling Mounting Brackets, ensure wall
Mounted), until reaching Step 12 on mounted bracket will be shared
page 16 or page 18. between two shelves that both carriage

bolts are mounted where there will be
two Wall Mounted Shelves connected.

\ J

Insert a 5/16"” Hex Bolt into the Front/First hole of the side perimeter beams. Slide Pully cable cap
onto the Hex Bolt and wrap the Cable Assembly around the pulley. Slide the Pulley Cable Cap onto
the Hex Bolt and secure with a 5/16” lock nut. Align tab on Pulley Cable Cap with cutout in side
frame.

Note: Only one cable assembly is required for each pair of side perimeter beams.

Attach Side Beams by guiding the
mounting holes into the carriage bolts and
shoulder rivets on the wall bracket. Then
bolt the side perimeter beams with a 1/4”
washer and 1/4” acorn nut.

Once the connecting side beams have
been installed, continue installation with
step 17 on page 20.

27



Connecting Wall Mounted Shelf Vertically

Fully Install upper wall shelf according Once you have followed steps 1 to 8 for the
to option A (Wall Mounted) or B lower wall shelf, install the pad eye plates on
(Ceiling Mounted). Start installing your upper wall shelf according to diagram
lower wall shelf up until Step 8 on below. You may need to remove the end
Page.14 grids to access the mounting holes.
' ~ Using two 1/4” hex bolts, four 1/4” washers
A and two 1/4” lock nuts, bolt a pad eye plate

to the mounting holes furthest away from
the wall. Repeat to the opposite side.

Note: For
connecting
2ft deep Wall Shelf
below
©
2 Yoo 0 o
2% o

Continue assembly of the lower Wall Mounted Shelf by following the Ceiling Mounted
Option (Option B) throughout the install guide. Install back hanging brackets on the same
stud as above Wall Mounted Shelf.

Note: Diagram shows installing‘two Wall Note: Diagram shows installing 2ft deep
mounted Shelves of the same size wall mounted shelf to 4ft deep wall shelf.

\. J \. J

Complete the Cable Assembly by installing the Cable Eyelet according to the distance measured
from the bottom of the upper Wall Mounted Shelf to the bottom of the lower Wall Mounted Shelf.
(Similar to step 9b pg.17)

e Continue assembly according to Wall Mounted Shelf installation instructions, resuming on step 12.

28



Connecting Corner Wall Mounted Shelf

Note: If installing two 4ftx8ft and one 4ftx4ft Wall Mounted Shelves in an L configuration, follow

instructions starting on 1B of this page:

Begin installing the 4ftx4ft Wall Mounted Shelf by following the
instructions below.

If you are only installing Wall Mounted Shelves in one direction,
follow the instructions on page 27 - “Connecting Wall Mounted
Shelves Horizontally”,

Once the location of the Wall Mounted Shelf has been decided,
install the Wall Mounting Bracket of the 4ftx4ft Wall Mounted
Shelf a 1/4” off the wall following the instructions on page 13 -
“Installing Wall Brackets and Back Beam.”

Continue with the assembly following instructions on page 27 -
“Connecting Wall Mounted Shelves Horizontally.”

;‘T— 1/4"
.\

S )
l

@@

D

Align the side of the Wall Mounting
Bracket of the next 2ftx8ft Wall Mounted
Shelf with the Front Perimeter Beam of the
4ftx4ft Wall Mounted Shelf. Mark, drill a
pilot hole and install accordingly.




Attach the Rear Perimeter Beam followed by the Side Perimeter Beam. Bolt together the 4ftx4ft
Wall Mounted Shelf Front Perimeter Beam with the Side Perimeter Beam of the next Wall Mounted
Shelf using one hex bolt and lock nut. Attach the Cable Assembly through both Perimeter Beams.

Proceed and complete the assembly of the second Wall Mounted Shelf beginning on Step 3
(pg.13) of the Installation Manual.

Thank you for purchasing a NewAge Product!
Please give us a call or visit online if you have any questions.

Call 1.877.306.8930; for UK 0800.031.4069; e-mail us at
info@newageproducts.com

30



NEWAGE

Série Pro

Etagere 4 pi x 8 pi

AVERTISSEMENT: RISQUE DE
POIDS EXCESSIF!

Utilisez deux personnes ou plus pour déplacer,
assembler ou installer I'étagére murale afin d'éviter
toute blessure au dos ou autre. Ne laissez pas les
enfants sans surveillance pres de |'étagére murale.
Risque élevé de chute d'objets si I'étagere murale
est mal installée: elle doit étre installée de maniéere
slre pour éviter des blessures graves. Pour obtenir
de I'aide, composez le 1.877.306.8930; E-mail a info@
newageproducts.com.

ATTENTION.

Votre étagere murale est-elle endommagée?
Besoin d’aide ou de piéces de rechange?

Pour un service rapide, contactez NewAge Products
au 1-877-306-8930; ou support@newageproducts.
com.

Ne retournez pas chez le détaillant.




'INDEX

Apercu de produit:

Avertissement de sécurité - 3
Outils nécessaires - 5
Quantités incluses - 6

Pieces de rechange -7
Capacité de poids - 8

Apercu de l'installation - 9

Apercu de l'installation:

Options d'installation - 10

Configuration du mur: Emplacement d'installation - 11

Configuration de plafond: Emplacement d'installation - 12

Installation des supports muraux et de la poutre arriere- 13, 14

Configuration murale: Installation de la plague a oeil de protection - 15
Poutre périmétrique et cable-16

Configuration de plafond: Installation de la plague a oeil de protection - 17
Poutre périmétrique et cable - 18

Assemblage de cable - 19
Assemblage de support en croix - 21

Supports de grille et grilles métalligues - 21, 22

Conseils d'installation

Espacement des solives irréquliéres - 23

Fixation aux solives d'ingénierie - 26

Raccordement mural des étagéeres horizontalement - 27
Raccordement vertical des étagéres - 28

Ensemble de coin - 29,30




ALERTE DE SECURITE
VEUILLEZ LIRE CE PREMIER

1. Toutes les étagéres ont une capacité de charge nominale de 600 livres, uniformément
répartie, a I'aide de tire-fonds de 3 po, ancrés dans des montants en bois massif ou
d’ancrages a béton de 3 po dans des supports en béton solides capables de supporter une
telle charge.

2. Chaque crochet utilitaire pour I'étagére peut contenir un maximum de 50 Ib. Le poids
total de crochet utilitaire doit étre inclus dans la charge maximale de 600 Ib du rack
suspendu.

3. Ne chargez pas plus de 600 |b sur une étagere. Les charges actives (personnes, animaux
domestiques, etc.) peuvent peser moins que la capacité de poids nominale, mais exerceront
une force sur le rack au-dela de sa capacité nominale. En tant que tel, ne vous tenez pas
debout, ne sautez pas et ne vous suspendez pas a votre étagére murale.

4. Les étageres doivent étre installées dans des solives ou des supports de sol / mur /
plafond. NewAge Products Inc. ne prétend pas a la capacité ni a la résistance de la structure

sur laquelle les unités sont montées.

5. NewAge Products Inc. ne peut étre tenu responsable des défaillances de la structure, des
dommages ou des blessures résultant d’'une défaillance de la structure..

6. Inspectez toujours la structure du plafond et du mur pour vous assurer qu'il existe des
supports appropriés

7. 'étagere est congue pour étre installée dans des solives / des montants en bois et du
béton plein. Ne pas essayer de monter sur des poutres en acier.

8. Assurez-vous que tout le poids est réparti uniformément sur le rack. Placez des objets
plus lourds prés du cadre périphérique et croisez les supports avec des objets plus légers au
centre.

9. Ne sautez pas et ne montez pas sur votre étageére.

10. Ne vous appuyez pas sur une échelle contre I'étagere.

11. Inspectez régulierement votre systéeme pour vous assurer que tous les composants sont
correctement fixés.




NEWAGE PRODUCTS INC. GARANTIE
DU FABRICANT DE L'ETAGERE

UNE PREUVE D’ACHAT EST REQUISE « Nom, adresse et numéro de téléphone
POUR OBTENIR UN SERVICE DE GARANTIE.  * Nom du produit/numéro de SKU

« Une description claire et détaillée du
probleme

« Preuve d’achat avec numéro de commande

Veuillez disposer des informations suivantes

lorsque vous appelez notre service clientele:

Enregistrez votre achat de produits NewAge en ligne pour
I’assistance aux clients et I’accés a des avantages exclusifs

Visite www.newageproducts.com/register/

Réclamations de garantie
Pour le service de garantie, veuillez contacter NewAge Products au
1-877-306-8930; ou support@newageproducts.com

[ |
il X &
Scannez ce code QR avec 'appareil photo

contacter NewAge Products pour une réclamation. sur votre appareil mobile pour visiter le
Centre d’assistance des produits NewAge

www.newageproducts.com/support-hub/

Veluillez consulter tous les détails de la garantie ci-dessous, avant

Scannez le code QR a droite pour accéder a notre page d’assistance

ou visite www.newageproducts.com/contact-us/

GARANTIE LIMITEE A VIE

CE QUI EST COUVERT

Lorsque ce produit est installé, utilisé et entretenu conformément aux instructions jointes ou fournies avec le produit, NewAge Products Inc.
remplacera le produit ou les pieces défectueux si la piece tombe en panne en raison de matériaux défectueux ou de fabrication pendant la durée
de la garantie a partir du date d’achat du produit.

CE QUI N’EST PAS COUVERT

Les appels de service pour corriger I'installation de tout produit NewAge ou pour vous montrer comment les utiliser ou les
installer.

—_

2. Les dommages résultant de produits causés par un accident, une auvaise utilisation, un abus, un incendie, une inondation, une
installation incorrecte, un cas de force majeure, une négligence, une modification ou une mauvaise manipulation.
3. Les produits endommagés en raison d’'une charge supérieure au poids maximum précisé dans les instructions fournies avec le

produit.

4. Les réparations ou le remplacement lorsque votre produit est utilisé pour un usage autre que résidentiel normal, comme un
milieu commercial, ou portatif d’'une maniére incohérente avec les instructions d’installation.

5. Les dommages cosmétiques, y compris les éraflures, les marques, les entailles ou les fissures dans la peinture qui n’affectent
pas la capacité fonctionnelle ou structurelle du produit.

6. Surfaces endommagées en raison d’une mauvaise utilisation de produits chimiques et de détergents.

7. Les piéces de rechange pour des produits NewAge a I'extérieur du Canada et des Etats-Unis.

8. Une perte en raison d’un vol.

9. Les dommages résultant d’une utilisation contraire du produit et non conforme au manuel d’instructions.

10. Tous les frais de main-d’oeuvre pendant la période de garantie.

EXCLUSION DE GARANTIES IMPLICITES
LES GARANTIES IMPLICITES, Y COMPRIS, DANS LA MESURE OU CELA EST APPLICABLE, LES GARANTIES DE QUALITE MARCHANDE OU DE
CONFORMITE A UN USAGE PARTICULIER, SONT EXCLUES DANS LA LIMITE OU LA LOI LE PERMET. TOUTE GARANTIE IMPLICITE QUI POURRAIT
ETRE IMPOSEE PAR LA LOI DOIT SE LIMITER A UN AN, OU A LA PERIODE LA PLUS COURTE PERMISE PAR LA LOI. CETTE GARANTIE EST LIMITEE
A UACHETEUR ORIGINAL. Certains états et provinces n’autorisent pas les limitations de durée des garanties implicites de qualité marchande ou
d’adéquation, de sorte que cette limitation peut ne pas s’appliquer a vous. Cette garantie vous donne des droits Iégaux spécifiques, et vous pouvez
également avoir d’autres droits qui varient d’un état a I'autre ou d’une province a l'autre.

LIMITATION DES RECOURS; EXCLUSION DES DOMMAGES ACCESSOIRES ET CONSECUTIFS
VOTRE SEUL ET EXCLUSIF RECOURS EN VERTU DE CETTE GARANTIE LIMITEE SERA LA REPARATION OU LE REMPLACEMENT DU PRODUIT A NOTRE

DISCRETION COMME PREVU ICI. NEWAGE NE SERA PAS RESPONSABLE DES DOMMAGES ACCESSOIRES OU INDIRECTS. Certains états et provinces
n’autorisent pas I'exclusion ou la limitation des dommages accessoires ou consécutifs, de sorte que ces limitations et exclusions peuvent ne pas
s’appliquer a vous. Cette garantie vous donne des droits Iégaux spécifiques, et vous pouvez également avoir d’autres droits qui varient d’un état a 'autre
ou d’une province a l'autre.



Déballage

- Commencer par placer le paquet sur une surface plane couverte.

« Enlever les cartons, le matériel d'emballage en mousse et les sacs en plastique
transparents.

« Jeter/recycler tous les matériaux d'emballage.

« Vérifier le contenu de la boite et rassembler les outils requis.

- Voir la liste des « Piecesm incluses » et des « Outils nécessaires » ci-apres.

Les outils nécessaires

— @=0

%
g
Maillet en caoutchouc Niveau magnétique Localisateur Ruban a
de montants measurer

©

7/16" & 1/2"
Douille

Lunettes de protection

3\%

1 X Marteau perforateur

DRSO ]

1 X 3/8 po Méche a béton

Foret de 3/16”

7/16"&1/2

Clé 3 douille Perceuse-visseuse

électrique

Echelle




incluses

Série Pro - Etageére 4pi x 8pi

ités

Quant

i
=
Q ON[ON || NN || O N[N N[N o N[NNI
[9)
2 o
9 2
0]
o ¢) “
© [0} . IS
BRI 3l | &
glelz|8| |2l5 ol | X e
51 0| §|o| |~|2] o o 5]
z 2| 0| 2|5 e L ol 12
m 51230l |o|€Ela 5 = Wm
o 3l o|2|o| 2329 o 9|80 0|52 5|6
& md.mubmmuu Qg0 2|28 e 5
Q 153|228 5|8|5| 8] 5151828 clela
w N s =18 0| c 9] =|x¢|le © o|i=| e
o |o|8|xlelSlEle]| 8l o|5|8] <t 0O |0
Slol2Z] olels|sl 2|2l 2|9 s 5|8l o
R E R I R RN E
NS || o|© el = | O|Z [«
== 5|5 sl02] 2] 2|2 |0]2|2 0|5 =<
IS
0]
2
3
<
N OO IO | N M S n
||| NN NN
o} —) =~ —] —| =]~ —
8 SEEEIEEER
s S REEEEEEAE
) o_o.o.o,o.o.o.o.om
S RIRIRIBRIRIRIRIE
R (U (U = o = = =5 = |VB=]|=|=
e [212122151212| 9 2lalalal & |213(3]3
g |51538%125l59 5| 93|92 |a8S|S
> 18181882 zlzld =zl x|z = |88l
i EEEEEEEEEEHEEREEEES
o100
R R ES | T| |
= — === ||| = D[S D|v|o| |||
¢
—
~|o|o Q0 ~
Bl<l< nmva — =
5| 9|9]= 5l 2 2 IEIS
‘B —_| 2
5|0| 0| 8| el e a 8l3
+—| O] O © c|l 5 ! o]
©|5 5l © ~|> o
Xlo|Qe[Lle | © 12|l |9
a|l 7| o|lolo c|l o C|=|T|E|T
<= |{O|O|O ole| o =1 E|0l0|lo
slOl 12| 2| |olEl el |el3]209<|Q
z &lWl3, 2l 3l c|lO| 5 € Oo|<| p|C
o 2055 o[l S G2 0| ol ©
= O elE =12 ol 5 OlB|Z|=|0|=|0
o S RN RN EE R
= 22| Elg|g|o| 3ol 28] 3| ol 200 c
ol c|5|=12E].5] 8l & o ol 5| o
Q = Ol [=e) RO ol - heoj O [e]
Pt o|o|=|2|0| o 2l 2| °|<|ol<
] 4 c = ol N OEnn..n S
o 2| 01§l 32|29l 2|%|<o|o|&| 9Ll 3w
E|lE ol o|lEla|llla|cla|=|L8al5| 3|2
© +~| %= = of Qf
ol 3121081314l5[3|F=]9]9|29|alol3
=1 01=| 21910 39| & =22 0] 0] 212 3| ©
@PU.@.%PSW#]]SSSWCP
kel DolFF Sl > 17
w (%]
~|N|mls|njo|~N o|a|2(c|d 0T |0
o)
0
umlw ||| =|>x[x]|> =< | |||
° iolkol kol kol kalkalko iolkolEalknlke
8 | I2l5[5/5/505,5 SEEEEE
o 1B22232125 |55 22121232
,m slgalglglglglglgl 22288l =l=l=]=
S ZI2121212121212] 218181 21212121212
Z sl 8181812212222
Pz 818|8| x|zl
HSSSSSSSOOOSSSSSS
MWWWWWWWHHHWWWWWW

22

11




SKU 40480
Part # :WSH-01.014A-01

L'assemblage de poulie

*"assemblage
Cable 4mm
Tendeur
Crampon on forme de C
Connecteur serti

» Maillon Rapide

SKU 40482
Part # : WSH-01.015A-01

Plaque a oeillet

SKU 40484
Part # : WSH-01.006A-01-BS
Noir - Supports de suspension arriére

SKU 40485
Part # : WSH-01.006A-01-WH
Blanc-Supports de suspension arriére

o

Boulons de carrosserie Rondelle(1/4”)  Ecrou a déme
(1/4" dia x 3/4") (1/4")

= 5 (o)

Boulons Hexagonale  Ecrou de blocage

(5/16"dia x 1.25") (5/16") Rondelle
(1/4" dia x 0.75") (1/4") (5/16")
G (J) —0

Tire Fond(1/4" dia x 3") Ancre en béton

(M6 x 3")

0

Poulie Capuchn de cable de poulie

SKU 40483
Boite de matériel

¢ 1/4-20 x 0.625in Boulon de carrosserie
« 1/4in Rondelle plate

*1/4-20 Ecrou a dome

*1/4-20 x 0.75in Boulons Hexagonale
«1/4-20 Ecrou de blocage
*5/16-18x1.25in Boulons Hexagonale
*5/16-18 Ecrou de blocage

*5/16in Rondelle plate

*1/4 x3in Tire fond

* Ancre en béton

*Poulie

* Capuchon de cable de poulie




° I 4 [ d
Capacité de poids
%@ : 3001bs.
3 R
600 Ibs. 3001bs.
T 7 O I i
Une seule étagére Deux étageres murales

reliées installées
verticalement

450 Ibs.

450 Ibs.

Deux étageres murales reliées installées horizontalement

400 Ibs.

I I
g

400 Ibs.

I I
T

400 Ibs.

Trois étageres murales reliées installées horizontalement

300 bs.

gl

300 bs.

300 bs.

300 Ibs.

=

Quatre étageres murales reliées installées verticalement ou
horizontalement

Avertissement de sécurité: Toutes les étagéres murales ont une capacité de charge nominale
de 600 livres, uniformément répartie, a I'aide de tirefonds de 3 "ancrés dans des poteaux en
bois massif ou des supports en béton capables de supporter une telle charge.

Assurez-vous que tout le poids est réparti uniformément sur le rack. Placez des objets plus

lourds prés du cadre périphérique et croisez les supports avec des objets plus Iégers au centre.




Vue d’ensemble de l'installation d’'une étagere murale

Planifiez 'emplacement de votre
tablette murale, déterminez
I'orientation et vérifiez I'espacement des
montants. (Voir:Page 11-12)

Déterminez votre configuration préférée
avant de commencer I'assemblage.
(Voir:Page 10)

« Les fixations murales doivent étre
entiérement fixées aux montants a
I'aide d'un tire-fond chacune ou au
mur en béton a l'aide d’une ancre.

o Lisez tout le manuel
d’instructions avant de
commencer l'installation.

Installez les supports muraux et la
poutre du cadre arriére sur le mur a une e
hauteur déterminée. (Voir:Page 13-14

Installez la plaque a ceillet de protection et
les poutres latérales avec les assemblages de
cables. (Page 15-19

J

Installez les poutres périmétriques avant et Placez les supports de grille suivis par les
les supports croisés. (Page 20-21) grilles en acier pour terminer l'installation
de I'étagére murale. (Voir: Page 21-22)

Remarque:
Si vous installez les cables du support mural au mur, commencez a la page 11. Si vous installez les cables du
support mural au plafond, commencez a la page 12.




Options d’installation pour I' étagere murale

Informations importantes: Veuillez
lire le manuel en entier avant de
commencer l'installation.

« Les mises en page présentées ne sont que
des exemples.

« Ne dépassez pas la capacité de poids total de
la tablette murale.

+ Planifiez la disposition et mesurez I'espace
pour le dégagement et 'espacement des
poteaux avant l'installation.

« Assurez-vous que la tablette murale est bien
installée sur la structure appropriée.

Option B.

Etagére murale simple fixée au plafond. La
distance du plafond est réglable de 18 po a
57 po (a partir de la page 12, option B)

Option A.
Etagére murale simple fixée au mur.
(Commencez a la page 11, option A)

- ~

T

Option D.
Raccordement vertical des étageres murales
(Page 28)

Option C.
Connexion des étagéres murales
horizontalement. (Page 27)

Option E.
Etagere murale d’angle
(Page 29)

10




Planifier 'emplacement d’installation
Option A: Installation d’'une étagére murale au mur

@ Une fois que vous avez déterminé que votre étagere murale sera installée contre le mur,
vérifiez que le dégagement est suffisant. Marquez la position souhaitée du bas de la
tablette murale avec une ligne horizontale de niveau sur le mur.

Vue de coté
Remarque:

® | es configurations murales nécessitent 3
plus de 35 po entre le plafond et le bas de
I'étagere murale.

Montage Mural:
35”

ﬂlg 0620000000000000000000000000000040000000000 J}

b

A l'aide d’un détecteur de montants, repérez et marquez la position centrale des
montants sur le mur. Vérifiez 'espacement de vos poteaux muraux et assurez-
vous qu'ils correspondent a la taille de votre installation.

Remarque:

Si l'espacement de vos
poteaux ne correspond
pas aux emplacements
d'installation, veuillez
vous reporter ala
section Installation d'un
support mural a la page
26.

Remarque:

Les supports de fixation
murale doivent étre
placés a 48 pouces

des centres les uns des
autres.

Remarque:
Passez a la page 13 pour continuer l'installation du mur.

11



Planifier 'emplacement d’installation
Option B: Installation d’une étagere murale au plafond

Une fois que vous avez déterminé que votre étagére murale sera installée au plafond,
vérifiez que le dégagement est suffisant. Marquez la position souhaitée du bas de la
tablette murale avec une ligne horizontale de niveau sur le mur.

Remarque:

« Les configurations montées au plafond
peuvent aller de 18 a 57 pouces(Réglable
par incréments de1”)

« Le centre des plaques plaque a ceillet
montées au plafond doit se situer a 46 po Montage au plafond:

du mur arriére. 18-57"
(Ajustable en incréments de 1 po)

vue de coté

A l'aide d’un détecteur de montants, repérez et marquez les montants sur le mur. Vérifiez
l'espacement de vos solives de plafond et assurez-vous qu'elles correspondent a la taille de
votre installation.

Remarque:

Si la structure de votre
plafond utilise des
solives d'ingénierie,
veuillez vous reporter a
la section «Fixation aux
solives d'ingénierie» a
la page 26.

Si l'espacement de vos
poteaux ne correspond
pas aux emplacements
d'installation, veuillez
vous reporter ala
section Installation d'un
support mural a la page
26.

Remarque:

Les supports de fixation
murale doivent étre
placés a 48 pouces

des centres les uns des
autres.

Remarque:
Continuez a la page 13 pour l'installation restante du plafond.

12



Installation de supports muraux et de poutre arriére

Alignez le bas du support de montage Percez un avant-trou avec un foret de
mural (n ° 6) avec la ligne de niveau 3/16".

inférieure et le centre du montant Remarque: le trou pilote doit percer
mural avec le centre de la fente dans 3 pouces de bois massif pour que la
horizontale du support de fixation vis tire-fond soit complétement sécurisé.

(marquez le trou a percer).

Etagére murale de 8 pi de largeur: Insérez deux boulons de carrosserie (n ° 8) dans le

6 support de fixation mural du milieu. Fixez le support murale au montant a l'aide d’'une
vis tire-fond 3 pouces (n ° 24), d’'une rondelle de 1/4 "(n ° 9) et d'une douille de 7/16".
Remarque: Si vous connectez deux ou plusieurs étageres murales horizontalement,
reportez-vous a la page 27 avant d’installer le support.

Attention:
Assurez-vous que les
tirefonds sont bien serrés
contre le goujon, mais
ne serrez PAS trop les
tirefonds.

Si les tirefonds sont trop
serrés, ils risquent de

se briser ou des filets
endommagés.

@ Maconnerie

« Suivezles étapes1a11.
«  Percer des avant-trous dans les emplacements marqués avec une perceuse a
percussion et un foret de maconnerie de 3/8 po
- Utilisez une ancre en béton pour chaque trou pilote.




Marquez I'emplacement suivant pour le trou pilote a I'aide du support de fixation mural (n ° 6) et
de la poutre périphérique arriére (n ° 5). Suivez les étapes (i) a (iii) ci-dessous.

r ; ! )
Insérez le support k ;Q? - @7 [
de fixation g T==2 '
murale et le boulon } L '
de carrosserie sur le T - S S | '
faisceau de périmétre LT~ % |

arriere.

@ Montez la

poutre de périmeétre
arriére sur le support
de montage mural
précédemment
installé.

@ Alignezle

support avec la ligne
de niveau tracée a
partir de I'étape 2.

(&

Tracez des lignes centrales le long des emplacements des poteaux(comme montré ci-dessus).
Note: Sil'espacement de vos montants n'est pas aligné sur les emplacements d‘installation, reportez-

vous a la section relative a l'installation d’un support de mur a la page.26.
Remarque: N’installez pas décrou sur les boulons de carrosserie avant I'étape 15.
Percez un avant-trou de 3/16 "et fixez le support de fixation murale dans le goujon a I'aide d'un

tire-fond de 3” (n ° 24), d'une rondelle de 1/4 ”"(n °9) et d’une prise de 7/16". Assurez-vous que le
boulon de carrosserie (n ° 8) est monté avant d’installer le support.

Répétez les étapes 6 et 7 pour le c6té opposé ou connectez plusieurs étagéeres murales
horizontalement. Boulonnez le centre des poutres du périmeétre arriére sur le support de montage
mural avec deux rondelles de 1/4 ”(n ° 9) et deux écrous borgnes de 1/4” (# 10).

Remaque:
Pour continuer l'installation murale, passez a la page 15. Pour continuer l'installation au plafond, passez a la page 17.

14



L' installation du plaque a ouillet
Option A: Configuration du mur

Montage Mural: Mesurez et marquez 35 pouces verticalement du bas du support mural (n ° 6)
au sommet de la plaque a oeillets (n © 22). Alignez la plaque a oeillets sur le centre du goujon et
le haut de la plaque a oeil sous la ligne de niveau et marquez le mur pour les trous pilotes.

Vue de coté @ Vue de Face

n
Montage Mural: 35
35[’
S ©
\/ 8 0
°18 8
Percez des avant-trous dans le bois Fixez la plaque a oeillets (n ° 22) au
massif é Iraide drun foret de 3/1 6" poteau ou é Ia SOIive é I’aide de deux

tire-fond de 3 po (n ° 24) et d’une
douille de 7/16".

Attention:

Doit percer dans

3 pouces de bois
massif pour que la
vis tire-fond (# 24)
soit completement
sécurisé.

15



Poutre périmétrique et cable

Option A: Configuration du mur

Fixez l'ceillet du cable a la poutre latérale (n° 3/ n ° 4) a I'aide d’un boulon de 5/16 po (n ° 19), d'un
écrou (n ° 20) et d'une rondelle (n ° 23).

Assemblage du (
cable monté au mur: ~ -

Insérez un boulon hexagonal
de 5/16 po dans le 57e trou
de la poutre de périmeétre
latérale.

Insérez un boulon hexagonal de 5/16 po (n ° 19) dans le trou avant / premier des poutres de
périmetre latérales. Glissez le capuchon du cable pouile (n ° 15) sur le boulon a téte hexagonale
et enroulez le cable autour de la poulie (n ° 16). Glissez le capuchon du cable de la poulie sur

le boulon a téte hexagonale et fixez-le avec un écrou de blocage de 5/16 po (n ° 20). Alignez la

languette du capuchon du cable de la poulie avec la découpe dans le cadre latéral.
T Y ( %4

56 50 26 2

O 0 00 o000 000O00D0DO0OO0O0D0ODO0OO0OO0O0O0DO0OO0OO0O0D0OO0OO0OO0OO0OO0OO0OO0OO0OOo0OOoO 0.0 J
44 38 32

Remarque:
Pour continuer l'installation murale, passez a la page 19.

16



L'installation du plaque a l'ceillet
Option B: Configuration de plafond

Montage au plafond: Mesurez et marquez 46 po du mur, en alignement avec le support de
@ montage mural (n ° 6) et le centre de la solive de plafond; il s’agira du trou de plaque oculaire le

plus proche (n ° 22) du mur. Alignez la plaque a oeillets sur le centre de la solive de plafond et
marquez le plafond pour les trous pilotes.

Remarque:
Si les solives de plafond
ne se trouvent pas a

Montée Au Plafond:

18-57" I'emplacement requis,
(Réglable par reportez-vous a la section
incrémentsde 1) “Installation avec un

espacement irrégulier des
solives”a la page 23.

@ Percer des trous pilotes dans les @ Fixez la plaque a oeillets (n ° 22) au
poteaux en bois a I'aide d’'un foret de poteau ou a la solive a I'aide de deux
3/16” tire-fond de 3 "(n ° 24) et d'une prise

9____

Attention:

Doit percer dans

3 pouces de bois
massif pour que le
tire-fond (n ° 24)
soit completement
sécurisé.

17



Poutre périmétrique et assemblage de cable
Option B: Configuration de plafond

@ Fixez I'ceillet du cable a la poutre latérale (n°3/n °4) al'aide d’'un boulon de 5/16 po (n ° 19), d'un
écrou (n ° 20) et d’'une rondelle (n ° 23).

- ~N

Cable monté au plafond: |'

Fixez I'ceillet du cable (n °

21) au trou correspondant

en fonction de la distance
mesurée du plafond au bas de
I'étagére murale.

Exemple présenté a 18 po du
plafond = trou 18.

périmetre latérales. Glissez le capuchon du cable Pully (n ° 15) sur le boulon a téte hexagonale
et enroulez le cable autour de la poulie (n ° 16). Glissez le capuchon du cable de la poulie sur
le boulon a téte hexagonale et fixez-le avec un écrou de blocage de 5/16 po (n °20). Alignez la
languette du capuchon du cable de la poulie avec la découpe dans le cadre latéral.

@ Insérez un boulon hexagonal de 5/16 po (n ° 19) dans le trou avant / premier des poutres de

[O) \ I
@0 O 0O 000000 0000000000000 000O0O000O00OO0O0OO0OO0OO0O0O0O0 _‘;‘)
[0) 8 T had >0 =3 zo z0- :1
|
Remarque:

Pour continuer l'installation au plafond, continuez a la page 19.

18



Fixez le connecteur
Quick Link (n°21)a
la plaque a ceillets de
protection (n ° 22).

Remarque:

Réglez le tendeur (A) de
I'ensemble de cables de sorte
que les filets soient méme des
deux c6tés pour faciliter le
réglage lors du montage sur la
plague a oeillets (B).

AN

Fixez le faisceau latéral (n ° 3 / n ° 4) en guidant les trous de montage dans le boulon de carrosserie
(n° 8) et le rivet a épaulement sur le support mural. Ensuite, boulonnez la poutre périmétrique
latérale avec une rondelle de 1/4 ”(n ° 9) et un écrou de dome 1/4” (n ° 10).

( A

'(A) - Rivet d’épaule

( ) (" )

5 =

{
9 Montage Mural S Monté au plafond >




Boulonnez les poutres périmétriques avant (n ° 1/ n ° 2) avec le support périmétrique avant (n ° 7)
al'aide de huit boulons de carrosserie 1/4 "(n ° 8), de rondelles (n ° 9) et I'écrou de déomes (n ° 10).
Commencez par les boulons verticaux (i) suivis des boulons horizontaux (ii)

0 Remarque:

Assurez-vous que les écrous
p-) borgnes se trouvent a
I'extérieur de I'ensemble du
périmetre avant, comme
indiqué.

vue de face

Guidez les trous de montage de la poutre avant dans les rivets a épaulement de la poutre
périphérique latérale. Utilisez un maillet en caoutchouc pour placer les rivets avec le haut des trous
de serrure.

vue de l'intérieur

- = ya >

@ Répétez I'étape 18 pour le coté opposé du faisceau

Montage Mural Montage au Plafond

20



Assemblage de support croisé de 4 pieds

(i) Assemblez les supports transversaux de 4 pieds (n ° 13) avec un boulon hexagonal de 1/4 “(n °
17) et un écrou de blocage de 1/4” (n ° 18). (ii) Fixez les supports transversaux de 4 pieds assemblés
au cadre périmétrique avec quatre boulons a téte hexagonale (n ° 17), huit rondelles (n ° 9) et
quatre écrous de blocage (n ° 18).

-

Supports de grille et installation de grilles
méetalliques

(i) Commencez par les extrémités latérales des étageres murales et faites glisser la section de grille
de finition de 4 pieds avec des bords pliés (# 11). Les bords pliés glisseraient sous les poulies et les
cables installés. (ii) Placez les supports de grille en forme de «U» de 4 pieds sous la grille métallique
(n°14).




En vous déplacant vers l'intérieur, placez les autres supports de grille en forme de «U» et
les sections de grille en bas sur I'étagére murale.

Une fois que les supports de grille en forme de «U» et les sections de grille ont
été installés, nivelez la tablette murale de I'avant vers l'arriére en ajustant les
tendeurs en conséquence.

Montage mural Montage au plafond

. J . J

ATTENTION:

Inspectez périodiquement (au moins tous les trimestres) votre étagére murale pour vous
assurer que les supports sont correctement positionnés et que les boulons sont fermement
connectés aux montants / solives. Si 'étagére murale a commencé a se dégager, désinstallez-
la et installez le support de plafond / mur approprié.

22




Conseils d'installation

Installation avec espacement irrégulier des solives

Les ceillets peuvent étre positionnés jusqu’a 6 pouces d'un c6té a l'autre ou 12 pouces d'avant en
arriere pour s'aligner sur une solive de plafond. Si vous n’installez pas les ceillets de protection a
I'emplacement prévu, la hauteur de I'étagere doit étre ajustée en fonction des valeurs indiquées dans

le tableau de la page 24.

Vue a coté

Hauteur du
plafond

nnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn

Position des trous

‘.\\ 'jl i) Vue de face il

Déterminez la distance entre votre
plaque a oeillets et I'emplacement
prévu pour le plafond (A) et l'orifice
(B).

Examinez les valeurs correspondantes
a la page 24 (pour A et B) pour
déterminer votre hauteur a partir de
I'emplacement du plafond (C).

23



Les valeurs figurant dans le tableau ci-dessous correspondent a la distance entre le bas de votre étagere murale
et le plafond.

(C) Remarque: La plaque pour ceillets peut étre positionnée jusqu’a 6 pouces latéralement ou 12 pouces entre
I'avant et l'arriere.

Distance du lieu de plafond d'origine (pouces) (A)
1 2 3 4 5 6 7 8 9 10 11 12

18] 18 17 7/8 17 3/4 17 1/2 17 1/4 17 16 5/8 161/8 155/8 15 14 1/4 133/8
19| 19 187/8 18 3/4 185/8 18 3/8 18 175/8 17 1/4 16 3/4 161/8 151/2 14 3/4
20] 20 197/8 19 3/4 195/8 19 3/8 191/8 183/4 18 3/8 17 7/8 17 3/8 16 3/4 16
21| 21 207/8 203/4 205/8 203/8 201/8 19 3/4 19 3/8 19 181/2 17 7/8 17 1/4
22| 22 217/8 | 213/4 | 215/8 | 213/8 | 211/8 | 207/8 | 201/2 | 201/8 | 195/8 | 19 18 1/2
23] 23 227/8 | 223/4 | 225/8 | 221/2 221/4 | 217/8 | 215/8 | 211/8 | 203/4 | 201/4 | 195/8
24| 24 237/8 233/4 235/8 231/2 23 1/4 23 225/8 22 1/4 217/8 213/8 203/4
25] 25 247/8 247/8 245/8 24 1/2 24 1/4 24 235/8 233/8 227/8 221/2 217/8
26] 26 257/8 257/8 253/4 251/2 251/4 25 243/4 24 3/8 24 231/2 231/8
27) 27 267/8 267/8 263/4 261/2 26 3/8 261/8 253/4 251/2 251/8 245/8 24 1/8
28] 28 277/8 277/8 27 3/4 27 1/2 27 3/8 27 1/8 267/8 261/2 261/8 253/4 251/4
29| 29 287/8 287/8 28 3/4 285/8 28 3/8 281/8 277/8 275/8 27 1/4 267/8 26 3/8
30 30 297/8 297/8 29 3/4 295/8 29 3/8 291/8 287/8 285/8 281/4 277/8 27 1/2
31| 31 307/8 307/8 303/4 305/8 303/8 301/4 30 295/8 293/8 29 285/8
32] 32 317/8 317/8 313/4 315/8 313/8 311/4 31 303/4 303/8 30 295/8
33] 33 33 327/8 323/4 325/8 321/2 321/4 32 313/4 311/2 311/8 303/4

E 34] 34 34 337/8 333/4 335/8 331/2 331/4 33 323/4 321/2 321/8 313/4

§ 35] 35 35 347/8 343/4 345/8 34 1/2 341/4 341/8 337/8 331/2 331/4 327/8

o |36] 36 36 357/8 353/4 355/8 351/2 353/8 351/8 347/8 345/8 341/4 34

2 37| 37 37 367/8 36 3/4 365/8 361/2 36 3/8 361/8 357/8 355/8 353/8 35

:§ 38| 38 38 377/8 373/4 375/8 371/2 373/8 371/8 367/8 365/8 36 3/8 36

S [39] 39 39 387/8 383/4 385/8 381/2 383/8 381/8 38 373/4 373/8 371/8
40] 40 40 397/8 393/4 395/8 391/2 393/8 391/4 39 383/4 381/2 381/8
41] 41 41 407/8 40 3/4 40 3/4 401/2 40 3/8 401/4 40 393/4 391/2 391/4
421 42 42 417/8 41 3/4 413/4 415/8 41 3/8 411/4 41 40 3/4 401/2 40 1/4
43] 43 43 427/8 42 7/8 42 3/4 425/8 42 3/8 42 1/4 42 417/8 415/8 411/4
44] 44 44 43 7/8 43 7/8 43 3/4 435/8 431/2 43 1/4 43 1/8 427/8 425/8 42 3/8
45| 45 45 447/8 44 7/8 44 3/4 44 5/8 44 1/2 44 1/4 44 1/8 437/8 435/8 43 3/8
46] 46 46 457/8 457/8 45 3/4 455/8 451/2 451/4 451/8 44 7/8 44 5/8 44 3/8
47| 47 47 46 7/8 46 7/8 46 3/4 46 5/8 46 1/2 46 3/8 46 1/8 457/8 45 3/4 451/2
48] 48 48 47 7/8 47 7/8 47 3/4 47 5/8 47 1/2 47 3/8 47 1/8 47 46 3/4 46 1/2
49] 49 49 48 7/8 48 7/8 48 3/4 48 5/8 48 1/2 48 3/8 48 1/8 48 47 3/4 47 1/2
50] 50 50 49 7/8 49 7/8 49 3/4 495/8 49 1/2 49 3/8 49 1/8 49 48 3/4 48 1/2
51| 51 51 507/8 507/8 50 3/4 505/8 501/2 503/8 501/4 50 49 3/4 495/8
52| 52 52 517/8 517/8 513/4 515/8 511/2 513/8 511/4 51 507/8 505/8
53] 53 53 527/8 527/8 523/4 525/8 521/2 523/8 52 1/4 52 517/8 515/8
54] 54 54 537/8 537/8 533/4 535/8 531/2 53 3/8 53 1/4 531/8 527/8 525/8
55] 55 55 547/8 547/8 543/4 54 5/8 541/2 54 3/8 54 1/4 541/8 537/8 535/8
56] 56 56 557/8 557/8 553/4 555/8 551/2 55 3/8 55 1/4 551/8 547/8 54 3/4
57] 57 57 567/8 567/8 56 3/4 56 5/8 56 5/8 56 3/8 56 1/4 56 1/8 557/8 553/4

24



Si l'espacement de vos solives de plafond ne correspond pas a la taille et a la direction souhaitées
pour l'installation de votre étagére murale, vous devrez installer une solive dans la position correcte.
Veuillez consulter votre entrepreneur professionnel local pour obtenir de I'aide pour l'installation d'un
support de solive.

En utilisant des supports de solives appropriés, installez deux solives de plafond en bois
supplémentaires a 'emplacement souhaité.
(solive de plafond, support de solive et matériel non inclus)

25



correspond pas a la taille et a la direction
souhaitées pour l'installation de votre étagére
murale, vous devrez installer une entretoise de
support horizontale dans la position correcte -
(minimum 2 po x 8 po).

9 Si 'espacement de vos poteaux muraux ne >

Installez une entretoise de support horizontale
supplémentaire aux emplacements requis
pour votre montage mural en fonction

de I'étagére murale et de l'orientation
déterminées a la page 10 (solive de plafond et
matériel non inclus).

Fixation aux solives d'ingénierie

Attention:

Les solives de plafond techniques ne conviennent pas pour la fixation directe des angles de montage au
plafond.

Si la structure de votre plafond utilise des solives de plafond d'ingénierie, vous devez installer une solive de plafond
supplémentaire (minimum 2 "x 8”) perpendiculaire entre deux des solives de plafond d'ingénierie.

Installez deux solives de plafond en bois supplémentaires aux emplacements requis pour vos angles de montage au
plafond, en fonction de la taille et de l'orientation de I'étagere murale, comme indiqué a la page 10 (solive de plafond
et matériel non inclus).

~

26



Raccordement horizontal des étageres murales

Remarque: avant d’installer les supports
de fixation murale, assurez-vous que le
support mural est partagé entre deux
étageéres et que les deux boulons de
chariot sont montés la ou deux étageres
murales seront connectées.

Installez la premiere étagere murale
conformément a l'option A (montage
mural) ou B (montage au plafond)
jusqu’a I'étape 12, page 16 ou page 18.

Insérez un boulon hexagonal de 5/16 po dans le premier / premier trou des poutres du périmeétre
latéral. Faites glisser le capuchon du cable Pully sur le boulon a téte hexagonale et enroulez le cable
autour de la poulie. Glissez le capuchon du cable de la poulie sur le boulon a téte hexagonale et
fixez-le avec un écrou de blocage de 5/16 po. Alignez la languette du capuchon du cable de la poulie
avec la découpe dans le cadre latéral.

Remarque: Un seul cable est requis pour chaque paire de poutres de périmetre latérales.

Fixez les poutres latérales en guidant

les trous de fixation dans les boulons de
carrosserie et les rivets a épaulement du
support mural. Ensuite, boulonnez les
poutres périmétriques latérales avec une
rondelle de 1/4 "et un écrou borgne de 1/4".

Une fois les poutres latérales de
raccordement installées, poursuivez
I'installation a I'étape 17 a la page 20.

27



Raccordement vertical des étageres murales

Installez entierement la tablette murale

a supérieure selon l'option A (montage
mural) ou B (montage au plafond).
Commencez a installer la tablette
murale inférieure jusqu’a I'étape 8 de la
page.14

\. J

Une fois que vous avez suivi les étapes 1 a 8 pour
I'étagére murale inférieure, installez les ceillets de
protection sur votre étagére murale supérieure
conformément au schéma ci-dessous. Vous devrez
peut-étre retirer les grilles d’extrémité pour accéder
aux trous de montage.

A l'aide de deux boulons hexagonaux de 1/4

de quatre rondelles de 1/4” et de deux écrous de
blocage de 1/4 " fixez un ceillet de protection aux
trous de montage les plus éloignés du mur. Répétez
pour le c6té opposé.

Note: Pour connecter
I'Etagére murale
profonde de 2 pi

au dessous de

\

Poursuivez 'assemblage de I'étagére murale inférieure en suivant I'option pour montage
au plafond (option B) dans le guide d’installation. Installez les supports de suspension

Remarque: Le diagramme montre
I'installation de deux étagéres murales de la
| méme taille

J

arriére sur le méme montant que celui de la tablette murale ci-dessus.

Remarque: Le diagramme

montre l'installation d’'une étagére

murale de 2 pi de profondeur sur
une étagere murale de 4 pi de
| profondeur. J

Terminez le montage du cable en installant I'ceillet de cable en fonction de la distance mesurée du
bas de la clayette murale supérieure au bas de la clayette murale inférieure. (Similaire a I'étape 9b

pP9.17)

Poursuivez I'assemblage conformément aux instructions d’installation du meuble mural, en

reprenant a I'étape 12.



Etagére de raccordement au mur

Remarque: Sivous installez deux étagéres murales 4pix8pi et une 4pix4pi dans une configuration en L,

suivez les instructions commencant en 1B sur cette page:

Commencez a installer I'étagére de 4pi x 4pi en suivant les
instructions ci-dessous.

Si vous n'installez que des étagéres murales dans un sens, suivez
les instructions de la page 27 - «Connexion horizontale des
étageres»,

Une fois 'emplacement de I'étagére murale déterminé, installez
le support de fixation murale de I'étagére murale de 4pi x 4pi

a un quart du mur en suivant les instructions de la page 13 -
«Installation des supports muraux et du faisceau arriére».

Poursuivez I'assemblage en suivant les instructions de la page
27 - «Raccordement d’étagéres murales horizontalement».

;‘T— 1/4"
.\

S )
l

d 9

D

Alignez le c6té du support de fixation
murale de la prochaine étagére murale

de 2pi x 8pi avec la poutre de périmétre
avant de la tablette murale de 4 pi x 4 pi.
Marquez, percez un avant-trou et installez-
le en conséquence.




Fixez le faisceau de périmétre arriére suivi du faisceau de périmétre latéral. Boulonnez ensemble
la poutre de périmeétre avant de I'étagére murale 4pi x 4pi avec la poutre de périmétre latérale
de la prochaine étagére murale a I'aide d’un boulon a téte hexagonale et d’un écrou de blocage.
Fixez 'ensemble de cables a travers les deux poutres de périmeétre

2 ?

Continuez et terminez I'assemblage de la deuxieme étagére murale en commencant a I'étape 3
(p. 13) du manuel d'installation

Merci d’avoir acheté un produit NewAge!
Veuillez nous appeler ou consulter notre site Web si
vous avez la moindre question.

Composer le 1.877.306.8930; au R.-U., composer le
0800.031.4069; ou envoyer un courriel a I'adresse
info@newageproducts.com.

30



	4x8ft- Pro Series Wall Mounted Shelf Rev B
	4x8ft- Pro Series Wall Mounted Shelf_FR Rev B



